o TET Z/ég WiTH — 55— o839

INSTRUCTION SHEET
BLADE CONVERSION KIT| NO '753-0656

: CASSEMBLY INSTRUCTIONS I

. :'mascooo - 42" SNOW BLADE

s A To 'mount this blade to your tractor, proceed with the
" The encloud plrts are for mounting 42" Snow Bludu - fd'wlng instructions lmyn?ediatcly af&, completion of
-Lawn Tractcrs which were bulit after November 19985,

““These parts replace the R.H. and L.H. support brack- “ﬁoninmth: ma:;gl sﬁl;:):\':rg‘lﬁt;da

ets which were originally supplied with your snow - - & 19 mount this blade o your tractor, proceed with the

blade. The enclosed hardware will be used In addl- ~ - qiowing instructions immediately after completion of

i In f{t:!‘\o manual are aliminated.

" Frame Support Bracket, R.H. ' (PIN 24134)
-~ Frame Support Bracket, L.H. (P/N 24133) .
. Lower Support Bracket (P/N 24128)
" Upper Suppon Brachet o (l-:‘IN 24132)

Worklng on the right side of the tractor, place the right
hand frame support, with the bend angling to the inside,
_agalnst the frame of the tractor. See figures 1 and 2.

NOTI aOn some older lawn tractors it may be necessary

T te,  drill the tractor frame mounting holes used in steps 2 .
. -and 3.To drill mounting holes use the support bracket as
- atemplate. Attach front of frame support bracket to grille

.- .mounting bracket as instructed in step 4. Place the two
largofhaln on the rear of support bracket over the two
nlf-tapping screws which secure the belt guard to the
... frame.:See figure 1. Using the rear hole as a guids, drill

- - 1 a 9/32" hole through the frame of the tractor. Now using
. 'the front hole as a guide, driil a 13/32* hole through the

C o frame. or the tractor. Assemble support bracket as in-
- structed. in steps 2 and 3. Repeat this procedure on Ieft

T *hlnd cupport brackst. Tighten all bolts securely. .

- R
Y

. .2."3 ingert 1I4" X 3/4" hex bolt through small hole in rear
-7 of frame support bracket and frame of tractor. Se-
.- cure with 1/4" lock washer and 1/4" hex nut. Tighten
finger tight only. 8ee figure 1.
nsert 3/8" x 1" hex bolt through front hole of support
bracket (located behind the pivot bar) and frame of -
ractor. 8ecure with 3/8" lock washer and 3/8" hex
nut. Tighten finger tight only. See figure 1.

a/e* x1°
oxBolt . Hex Boit

- 38" x 1"
Hex Boit

"~ DESCRIPTION . PART NO.
Lock Washer, 3/8" 43003 ‘ Loek
| LockWasher, 1/4* 40177 Y v
| Hex Nut, 1/4-20 Thd. 43178~
Hex Bolt, 1/4-20 x 3/4” Lg. 43012
Hex Bolt, 3/8-16 x 1" Lg. - 43001 o ~
Hex Nut, 3/8-18 Thd. 43018 - FIGURE 1
PRINTED IN U S A. FORM NO. 46742 (a/e8)
nersetd gud Td9Y Wdeb:28 96, 92 Ui




WARNINu: He certain tne engine and port bracket to the pivot support bracket, using four
muftier are not hot when aeeembling the 38 x 1 hex bolts, 3/8" lock wasbers and 3/8" hex

‘"P”" brackete. nute.»See figure 3. Tighten securely.

3/8“ x 1 "
_ . e Hex Bolt
4. Place 3/8' flat washer on 3/8" x 1" hex bolt and insert - .

Upper Sup ort
" bolt through front hole of each frame support bracket o

Bracke
."(located in front of pivot bar) and bottom holes of grille’
- mounting bracket. See figure 2. Secure with 3/8" lock
v weeher end a/e' hex nut. Tighten securely ' .
: _ b sLcnmnl-rt
p : : Uppo
NOTE' -on some Iewn tractors it may be neceseary to afggkgg
remove a heat shield befors attaching the frame sup- o _

port bracket to the grille mounting brackst. Be certain _
to reassemble the heat shield when the snaw blade Is -

s, 'ngnton the two bolte not tightened in steps 2 and 3. /e— Pivot Support

£ Bracket
6. Repeat eteps 1 through § for the left hand support

bracket, - FiGuRE3

8. Place the pivot support bracket between the frame
- - support brackets Iin front of the tractor. Attach the
‘upper.and lower support brackets to the frame
.support brackets using four 3/8" x 1* hex boits, 3/8".
lock washers and 3/8" hex nuts, See figurs 4. Tlghten

Flat Washer

Pivot Hex Lock
Support Nut Washer
Bracket e 38"

L

- Frame Support ,
“" Bracket-R.H, Frame Support
Bracket - LH.
' FIGURE 2
Sy 3/8" x 1"
Hex Bolt

ck
Washer 3/8"

For Replacement Parts, COntact.
SERVICE DEPARTMENT *P.0. BOX 368022" CL’ VELAND OHIO * 441 36-9722

'E)E'd gud Id9Y Wd2b:28 96. 92 AUl



pper support bracket and_*thge Towe

' glno andA" : t bracket”
mutfier are niot hot whnng%memhling the S P;’a',t b':?;’;“;g;;v;\;g. support mcke},

cuppon braekou.

x1* hex boltand insert

h frame support bracket

and bottom holes of grille

mounting bracket. See figure 2. Secure with 3/8" lock
wnhor and 3/8' hox nut Tighten securely. _

NOTE: On some lawn tractars it may be necssaary to -
remove a heat shieid before attaching the trame sup-
_port bracket to the grille mounting bracket. Be certain _
to reassemble the.

?Place the plvot support bracket ,botwoen ma rrame
‘gupport brackets ) ;
<upper and lower support bracketa‘to-the frame

< support brackets using four 3/8'
‘washers and '

N e ....,For Replacemant Parts, Cantact. R
SERVICE DEPARTMENT + P.0. BOX 3saozz-cLEVELAND OHIO * 44138-9722

eed

BY4 TNoY WdZb:Ze 96, 92 M

-



- KIT NUMBER 753-0656

KIT NUMBER 753-0656 CONSISTS OF THE FOLLOWING:

PART NUMBER DESCRIPTION QUANTITY
AF-24133 FRAME SUPPORT-LH 1
AF-24134 FRAME SUPPORT-RH 1
AF-24132 SUPPORT BRKT-UPPER 1
AF-24128 SUPPORT BRKT-LOWER 1
736-0169 LOCK WASHER 3/8 ID 8
710-0253 HEX BOLT 3/8-18X1" 8
712-0798 HEX NUT 3/8-16 8
AF-43012 HEX BOLT 1/4-20X3/4" 2
736-0329 LOCK WASHER 1/4 1D 2
712-0287 HEX NUT 1/4-20 2

THIS KIT IS TO BE USED ON 600 SERIES LAWN TRACTORS
BUILT AFTER NOVEMBER 19895.

THIS KIT WILL PROVIDE FOR ADAPTING THE 190-485C-000 &
THE 190-492-000 42" SNOW BLADES TO NEWER S5TYLE RIDING
UNITS.

THE KIT WAS DEVELOPED DUE TO THE INTERFERENCE PROBLEM
WITH THE NEW STYLE MUFFLERS WHICH ARE MOUNTED IN FRONT
OF THE PIVOT BAR ON THE 1996 UNITS.

THIS KIT WILL ALLOW CUSTOMERS TO USE THEIR OLDER STYLE
BLADE IN THE EVENT THEY SHOULD PURCHASE A NEW UNIT.
THIS KIT WILL BE AVAILBLE THROUGH SERVICE.

DUE TO THE CURRENT INVENTORY ON THE 485 & 492 BLADE THE
753-0656 KIT IS GOING TO BE PACKED WITH THE BLADE.
AGRI-FAB IS MANUFACTURING THE KIT AND WILL PROVIDE US
WITH THE MOUNTING INSTRUCTIONS WHEN THEY BECOME
AVAILABLE.

3-21-96



